
BEFORE THE FLORJDA PUBLIC SERVICE COMMISSION 

In re: Application for increase 
in wastewater rates in Monroe 
County by KW Resort Utilities Corp. 

Docket No. 150071-SU 

--------------------------------~' 
K W RESORT UTILITIES CORP.'S REQU EST FOR OFFICIAL RECOGNITION 

Applicant, KW Resort Utilities Corp., by and through his undersigned counsel and pursuant to Sections 

120.569(2)( 1 ), and 90.202, Florida Statutes, and Rule 28-1 06-213(6), Florida Administrative Code, requests this 

Commission to take official recognition of the Final Order of the Department of Environmental Protection in 

Last Stand et at v. KW Resort Utilities Corp eta/, OGC Case No 14-0393, dated February 24, 2016. 
[...]
Naja Girard D'Albissin, president of Last Stand at the time the 

action was filed and a member of the Board of Directors of Last 

Stand at the time of the final hearing. 

In rebuttal, KWRU presented the testimony of William Precht, 

director of Marine and Coastal Programs for Dial Cordy and 

Associates; and Michael Alfieri, P.G. of WRA Engineering. DEP 

presented the rebuttal testimony of Maier and Rhodes by 

telephone. 

4 



Joint Exhibits 1 through 130 were admitted without 

objection. KWRU Exhibit 28 was admitted without objection and 

KWRU Exhibit 132 was admitted over objection. Petitioners' 

Exhibits 5, 8, 9, 14, 15, 16 (a), 17 through 19, 22, 43, 51, 52, 

69, 76 through 78, 86 through 90, 94, 110, 111, 113, 115, 118, 

120, 129, 134, 146 through 155, 157, 159, 160, 165 through 168, 

170, 177, and 191 were admitted without objection. Petitioners' 

Exhibits 20, 34, 102, and 104 were admitted in part over 

objection. Petitioners' Exhibits 10, 23, 30, 32, 81 through 85, 

172, 180, 192, 195, and 200 were admitted over objection. 

Petitioners' Exhibit 6 was proffered but was excluded as 

uncorroborated hearsay and because the affiants were not made 

available to Respondents for deposition or other discovery prior 

to the final hearing. 

The 14-volume, 1,990-page Transcript was filed on June 18, 

2015, and the parties were given 30 days, until July 20, 2015, to 

file their proposed recommended orders. The proposed recommended 

orders were timely filed, and the undersigned duly considered 

them in preparing this Recommended Order. 

FINDINGS OF FACT 

I. The Parties 

1. Petitioner Last Stand is a not-for-profit corporation 

incorporated under Florida law. Last Stand has challenged the 

Permit at Issue in this proceeding. 

5 



2. Petitioner George Halloran is a natural person residing 

in Key West, Florida, and is a member of Last Stand. Halloran 

has challenged the Permit at Issue in this proceeding. 

3. Respondent KWRU is a Florida corporation. KWRU is the 

wastewater utility service provider that owns and operates the 

Existing Wastewater Facility21 and is responsible for its design, 

construction, operation, and maintenance. It is the applicant 

for the Permit at Issue in this proceeding. 

4. Respondent DEP is the state agency charged with 

administering the domestic wastewater program in Florida pursuant 

to chapter 403, Florida Statutes, implementing, as applicable, 

rules codified at Florida Administrative Code Chapters 62-4, 

62-302, 62-303, 62-520, 62-528, 62-600, and 62-620, and various 

industry standards and manuals incorporated by reference into DEP 

rules. DEP's proposed agency action to grant the Permit at Issue 

is the subject of this proceeding. 

II. Background and Overview 

A. Domestic Wastewater Regulation in the Florida Keys 

5. The State of Florida has recognized the need to protect 

the Florida Keys' unique, sensitive environmental resources. To 

that end, portions of the Florida Keys are designated, pursuant to 

statute and by DEP rule, as an Outstanding Florida Water (''OFW") 

§ 403.061(27), Fla. Stat.; Fla. Admin. CodeR. 62-302.700(9). 

6 



6. The Florida Legislature also designated the Florida Keys 

an Area of Critical State Concern. § 380.0552, Fla. Stat. A 

stated purpose of this designation is to protect and improve the 

Florida Keys nearshore water quality through construction and 

operation of wastewater facilities that meet the requirements of 

section 403.086(10). 

7. Additionally, the Florida Legislature has enacted section 

403.086(10), which addresses the discharge of domestic wastewater 

in the Florida Keys. That statute finds that the discharge of 

inadequately treated and managed domestic wastewater from small 

wastewater facilities and septic tanks and other onsite systems in 

the Florida Keys compromises the coastal environment, including 

the nearshore and offshore waters, and threatens the quality of 

life and local economies that depend on these resources. 

8. Section 403.086(10) directs that after December 31, 2015, 

all new or expanded domestic wastewater discharges must comply 

with the treatment and disposal requirements of the statute and 

DEP rules. Specifically, domestic wastewater treatment facilities 

having design capacities greater than or equal to 100,000 gallons 

per day must provide basic disinfection of the wastewater pursuant 

to DEP rule and must treat the wastewater to a level of treatment, 

which, on a permitted annual average basis, produces an effluent 

that contains no more than the following concentrations of the 

specified constituents: Biochemical Oxygen Demand ("CBOD5") of 

7 



5 milligrams per liter ("mg/L"); Suspended Solids of 5 mg/L; 

Total Nitrogen, expressed as N of 3 mg/L; and Total Phosphorus, 

expressed as P of 1 mg/L. Collectively, these effluent standards 

constitute the "advanced wastewater treatment" ("AWT") standards. 

9. Section 403. 08 6 ( 10) (e) also imposes requirements 

regarding disposal of treated domestic wastewater effluent 

through underground injection. 

10. Section 403.086(10) (e)1. requires Class V injection 

wells serving domestic wastewater treatment facilities having 

design capacities of less than one million gallons per day 

(hereafter "MGD") to be at least 90 feet deep and cased to a 

minimum depth of 60 feet, or to such greater cased depth and 

total well depth as may be required by DEP rule. 

11. Section 403.086(10) (e)2. requires Class V injection 

wells serving wastewater treatment facilities with design 

capacities greater than or equal to 1 MGD, excluding backup 

wells, to be cased to a minimum depth of 2,000 feet or to such 

greater depth as may be required by DEP rule. 

B. The Existing Wastewater Facility 

12. KWRU currently is permitted, pursuant to Permit 

FLA014591 (the "Existing Permit"), to operate a domestic 

wastewater facility (the "Existing Wastewater Facility" or 

"Facility") 31 located at 6630 Front Street, Stock Island, Florida. 

8 



Stock Island is located immediately east and slightly north of 

Key West. 

13. By way of background, KWRU's domestic wastewater system 

currently consists of three elements: a collection system, which 

collects wastewater from serviced properties; a transmission 

system, which transmits wastewater from the collection system to 

the treatment plant; and the Existing Wastewater Facility, which 

treats the wastewater and then sends it either as reclaimed water 

for reuse as irrigation water at the Key West Golf Club, or for 

toilet flushing or air conditioning makeup water at other 

facilities specified in the Existing Permit, 41 or disposes of it 

as treated effluent through two underground injection wells. No 

modifications to the collection or transmission systems have been 

proposed or challenged. Thus, only the proposed modifications to 

the Existing Wastewater Facility are at issue in this proceeding. 

14. The Existing Wastewater Facility serves residential and 

commercial properties located on Stock Island, Florida, 

immediately adjacent to Key West in the lower Florida Keys. 

Specifically, the Facility treats domestic wastewater originating 

from approximately 1,416 existing residential connections and 216 

commercial connections. The commercial connections consist of a 

convalescent center, a college, restaurants, recreational vehicle 

parks, an animal clinic, and a hospital. There are no industrial 

wastewater contributors to the Facility. 

9 



15. The Facility includes a Category III, Class C 

wastewater treatment facility operating under the Existing 

Permit. It is staffed by a Class C or higher operator for six 

hours a day, seven days per week, in accordance with the Existing 

Permit and applicable DEP rules. 

16. The Facility has a design capacity and a permitted 

capaci ty51 of . 4 99 MGD annual average daily flow ( "AADF") and 

consists of two treatment trains having capacities of .249 MGD 

and .250 MGD AADF. These treatment trains are piped together to 

allow operation of the Facility as a single plant. 

17. The Facility was upgraded in the mid-2000s and is 

capable of treating influent wastewater to AWT. However, as 

authorized under the Existing Permit, the Facility currently 

treats domestic wastewater to secondary standards, which do not 

impose nitrogen or phosphorous limits. Under the Existing Permit 

and in accordance with section 403.086(10), the Facility is not 

required to meet AWT standards until January 1, 2016. 

18. Vacuum and gravity collection systems collect the 

domestic wastewater from the properties that KWRU services. 

Wastewater influent from the collection systems flows through the 

transmission system to a splitter box at the KWRU property, where 

it is sent to the Facility for treatment. 

19. The Facility contains two treatment trains, each 

consisting of a bar screen, an equalization tank, an aeration 

10 



tank, an anoxic zone, a post-aeration basin, a clarifier, a 

silica sand/river rock filter, and a chlorine contact chamber. 

20. The bar screens, which constitute the first step in the 

treatment trains, remove floatables from the wastewater stream. 

21. After passing through the bar screens, the wastewater 

drops into two equalization tanks. As their name indicates, the 

equalization tanks smooth out the peaks in wastewater flow to the 

Existing Wastewater Facility. Specifically, wastewater flows to 

the Facility in large volumes during two periods each day, 

morning and evening, corresponding with peak water use by the 

serviced properties. During these large flow volume periods, the 

equalization tanks fill up with sewage influent, which is meted 

out during lower-flow periods for treatment by the Facility. In 

this manner, the Facility treats roughly the same amount of 

wastewater per hour, which is key to the steady state operation 

of, and the reliable treatment of the wastewater by, the 

Facility. 

22. From the equalization tanks, the wastewater is directed 

to the three-stage bioreactor portion of the treatment process. 

Microorganisms are utilized at each stage to break down the 

waste. 

23. The first stage of the bioreactor process occurs in the 

aeration basins. Here, wastewater enters the fine-air zone, 

where it and the microbes used in this stage of the treatment 

11 



process come into contact with tiny oxygen bubbles. The 

microorganisms use the oxygen to oxidize the waste and complete 

the ammonification of the wastewater. 

24. The wastewater then passes through bulkheads to the 

anoxic zones, where the oxygen level is extremely low. In the 

anoxic zones, bacteria denitrify, or remove nitrogen from, the 

wastewater. 

25. The wastewater is then sent to the post-aeration 

basins, where excess carbon is removed through oxidation. 

26. Thereafter, the wastewater is sent to the clarifiers, 

where the microorganisms settle out of the wastewater to form a 

solid precipitate on the bottom of the tank. The precipitate is 

plowed into a sump and returned by pump to the bioreactors, where 

the microorganisms are reused in the activated treatment process. 

27. When the microorganisms cease to optimally function in 

treating the waste, they are culled from the treatment process 

and sent to a digester, where they oxidize, through the 

endogenous decay process, to the point that they die and only 

their endoskeletons remain. Sludge, consisting of the 

endoskeletons and water, is pumped to a sand filter drying bed. 

The filtrate water is pumped back through the Wastewater Facility 

to be reused in the wastewater treatment process, while the dried 

endoskeletons, which are termed "biosolids," are transported 

offsite for disposal in a Class I landfill. 

12 



28. The treated, clarified wastewater is pumped through 

sand/rock filters, then to the chlorine contact chambers where it 

is exposed to a minimum of 15 minutes of chlorine disinfection. 

29. As noted above, the Existing Permit authorizes the 

reuse of reclaimed water for, among other uses, irrigation by 

land application at the 100.27-acre Key West Golf Club golf 

course. The golf course irrigation system consists, in part, of 

two unlined interconnected ponds that do not directly discharge 

to surface waters 61 and that have a storage capacity exceeding one 

million gallons. KWRU sends reclaimed water to the golf course 

through its reclaimed water reuse system only in the quantity 

required to meet the course's irrigation needs. 

30. The Existing Permit imposes a minimum residual chlorine 

level of 1 mg/L and a maximum of 5 mg/L turbidity for the treated 

wastewater to be considered reclaimed water that can be reused as 

irrigation at the golf course or as otherwise authorized in the 

Existing Permit. If the treated wastewater does not meet these 

standards, switchover/interlock equipment at the Facility 

disables the power to the pumps that send the reclaimed water 

offsite for reuse. 71 

31. At that point, the treated wastewater is considered 

treated effluent. 81 The effluent fills the effluent wet well and 

is piped directly to the existing underground injection wells for 

disposal. 

13 



32. Pursuant to the Existing Permit, the effluent is 

disposed of by gravity flow through two Class V, Group 3, ten­

inch underground injection wells bored to a depth of 110 feet and 

cased to a minimum depth of 60 feet. Collectively, the two 

injection wells have a maximum permitted capacity of .499 MGD 

AADF. 

33. As authorized by the Existing Permit, the underground 

injection wells discharge the effluent to Class G-III ground 

water within the Key Largo Limestone. 91 

34. The underground injection wells are not the primary 

means of disposal for the treated wastewater, in the sense that 

they are used to remove effluent from the Facility only if and 

when reclaimed water is not needed by the golf course or the 

other receiving facilities, or when the treated wastewater does 

not meet the required residual chlorine and turbidity limits 

discussed above. 

35. The Existing Permit and the activities authorized 

thereunder are not at issue in this proceeding. 

III. Activities Authorized by the Permit at Issue 

36. The Permit at Issue proposes to authorize the 

construction of a new .350 MGD treatment train, which will 

increase the design capacity and permitted capacity of the plant 

from .499 MGD to .849 MGD AADF. The proposed modification of the 

Existing Wastewater Facility entails the addition of a 90-foot 

14 



diameter tank containing an influent screen, a 105,554-gallon 

influent equalization tank, a 163,000-gallon aeration chamber, a 

154,725-gallon post-anoxic chamber, a 35,525-gallon re-aeration 

zone, a 112,062-gallon clarifier, and a 317,950-gallon digester. 

The sand filters and chlorine contact chambers currently in use 

will be expanded to accommodate flows from the new treatment 

train, and the chlorine contact chambers will be changed to 

liquid bleach feed. 

37. The Permit at Issue also proposes to authorize the 

construction and operation of a new .499 MGD AADF underground 

injection well system consisting of two new Class V, Group 3 ten­

inch wells, drilled to a depth of at least 110 feet and cased to 

a depth of at least 60 feet, which would discharge effluent to 

Class G-III ground water within Key Largo Limestone. When placed 

into service along with the two existing injection wells, the 

total design capacity and permitted capacity of all four 

underground injection wells would be .998 MGD AADF. 101 

38. The existing reclaimed water reuse system for the Key 

West Golf Club or the other receiving facilities currently is 

authorized for a permitted flow capacity of .499 MGD AADF and a 

design capacity of 1 MGD AADF. The Permit at Issue would 

authorize the construction of a new reclaimed water reuse system 